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2| X =

- Antiemetics!!
=M7| X2

1A -aspirin, acetaminophen, NSAIDs!®
caffeine = &HH| | [ —
2HA| triptans
3CHA-ergotX| A, phenothiazine, steroid
4Tk -butalbital X |,
SR x| 2
H| Et X} =HA| -propranolol, metoprolol, atenolol
Zt & A & X} EEM| flunarizine
&2 X -amitriptyline, venlafaxine
&t 3 X -valproate, topiramate

Candesartan, lisinopril... riboflavin and coenzyme Q10

Fully functional state < 2hrs

‘ ACUte treatm e nt No recurrence < 24hrs

Pre—Headache Headache Post-HA

Moderate

. Acute treatment for migraine

Nonspecific acute treatment
NSAIDs
Aspirin, ibuprofen, ketorolac, naproxen sodium...
Neuroleptics/antiemetics

Dopamine antagonists (prochlorperazine,
metoclopramide, chlorpromazine)

Antihistamine (promethazine)
Serotonin antagonist (ondansetron)
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Table oidal Anti-Inf 'y Drugs: Pharmacokinetics and Dosage
Drug sax (hours) | Elimination half- Dose (mg)* Dosage interval (if repeated)
life (hours) & maximum_daily dose*
Isalicylic acid 1-2 ASA: 025 975 - 1.000 every 4-6 h;
(ASA) (tablet) Salicylate (active) max: 5.4 g/day (varies depending on indication)
5-6 (after 1 g dose)

Acetylsalicylic acid ~20 min as above 975 - 1.000 every 4 h;
(ASA)(effervescent) max: § (325 mg) tablets
Touprofen (tablet) 1-2 2 400 every 4 h;

max: 2.400 mg
Ibuprofen (solubilized) <1 2 400 every 4 h;

max: 2,400 mg
Naproxen sodium#* 2 14 500 - 550 (up | twice a day:

(0 825 mg) max: 1,375 mg

Diclofenac potassium <1 2 50 3-4 times a day
(tablet) max: 150 mg
Diclofenac potassium 15 min 2 50 single dose recommended for migraine attack
(powder for oral solution)
Ketorolac (tablet)*** <1 5 10 3-4 times a day: max: 40 mg
Tmax = time to maximum plasma concentration: *Note: for acute migraine treatment, only one or two doses are usually recom-
mended: doses are for adults; **Absorbed more quickly than naproxen: *#*No controlled trial evidence for efficacy in migraine

Can J neurol Sci. 2013; 40: Suppl. 3 — S33-862

. Acute treatment for migraine

Specific acute treatment

Triptans
Intracranial vessel vasoconstriction : 5-HT g
Peripheral neuronal inhibition : 5-HT
Presynaptic dorsal horn stimulation : 5-HT,p
Enhance descending inhibitory pain path
Influence 5-HT ¢

Ergots

Table 6: Triptans - pharmacokinetics P 223156157

Almotriptan Eletriptan Frovatriptan o s Sumatriptan_| _Zolmitriptan
70% 50% Males:20% 56% 0%

ales 2 Oral: 40
Females: 30% e Oral: 14% Nasal: 41%
Nasal: 16%
2-4n 5C: 15 Oral/ODT:
5 2h
Nasal: 2 h

Onset = precise data not - - S Oral/ODT

ailable; slow 10 - 15 min 5
onset for most Oral (fast
patients

Elimis 3-4n 380 26h 5-8n
half-life
Metabolism & | MAO-A CYP3AT: CYPIAZ: several | CYP 430 MAO-A; MAO-A:
climination CYP3A4, active N- metabolites: active | (various inactive & inactive MAO-A;

CYP2D6: inactive | demethylated | desmethyl isoenzymes), one active metabolites inactive & one
metabolites; 40% | metabolite: frovatriptan ive metabolites; active
unchanged in 90% non-renal metabolit 8 metabolites: 8%

urine clearance 50% unchanged e unchanged in
| in urine 3 urine
Significant drug | None CYP3A4 None (CYPIAZ | None MAOIs (avoid | MAOIs (avoid
interactions ors: E | inhibitors have a use within 14| use within 14
contraindicated a days) days)
within 72 h of

of frovatriptan)

cimetidin,
fluvoxamine

itraconazole) 5 me single ciprofloxacin)
1 AUC & t,; of
Z:m:
5mg/24 hof 7)

All riptans: do not use within 24 hours of an ergot derivative (e.g.. ergota SHE) or another triptan (due to possibility of
additive vasoconstriction); there is a theoretical possibility of serotonin syndrome (rare) when combined with other serotoner
drugs (e.g.. SSRIs. lithium) - however, this is controversial; AUC = area under the curve; MAOI = monoamine oxidase inhibitor

E = eletriptan; R = rizatriptan; Z = ODT = orally disintegrating tablet

Can J neurol Sci. 2013; 40: Suppl. 3 — S33-S62




Options for inadequate acute Tx

Change dose or formulation

Treat early when headache is mild
Add adjunctives (NSAIDs)

Add preventive therapy

Screen for caffeine or other acute medication
overuse

Screen for medications (promote headache)

Clinical Phenotype

Strategy

Mild — moderate attac!
strategies

1.a Acetaminophen

Acetaminophen + metoclopramide

1.b NSAID

Tbuprofen, diclofenac potassium, naproxen
sodium, ASA, all + metoclopramide

Increasing

Moderate — severe
attack /NSAID failure
strategies

2.a NSAID with triptan
rescue

NSAID + metoclopramide + a triptan later for
rescue if necessary

2 Triptan

Triptan + metoclopramide
Sumatriptan (SC injection, nasal, oral)
Zolmitriptan (nasal, oral, wafer)
Rizatriptan (oral, wafer)

Naratriptan (oral)

FEletriptan (oral)

Almotriptan (oral)

Frovatriptan (oral)

Refractory migraine
strategies

3. Triptan — NSAID
combination

Triptan + NSAID taken simultaneously =
metoclopramide

3.b Triptan — NSAID
combination with
rescue

Triptan + NSAID taken simultancously =
metoclopramide + one or more for rescue later (as
necessary) of:

Ketorolac IM

Indomethacin (oral or rectal)

Prochlorperazine (oral or rectal)

Chlorpromazine (oral)

Dexamethasone or prednisone

Opioid combination analg

3.c Dihydroergotamine

Dihydroergotamine (nasal or SC or IM self-
injection) + metoclopramide

al phenotype / strategy

Medie

n options

metoclopramide
Vasoconstrictor unresponsive
or contraindicated

strategy 3. One or more of:

circumstances onl

> opioid (
4. One of: butalbital-containing analgesics, or butorphanol nasal spray (both: exceptional

1. One of: acetaminophen, ibuprofen, diclofenac pota

> ketorolac TM (self-injection)
indomethacin (oral or r
prochlorperazine (oral or rectal)
chlorpromazine (oral)
dexamethasone or prednisone (short course)

ctal)

sium, naproxen sodium , or ASA, all =

2. Combinations of acetaminophen, ASA, and caffeine (note: combination product not available in
Canada but can use individual components) # metoclopramide

g tramadol)

— monitor use closely)

ation analgesics (monitor use closely)

1. Acute therap;
Menstrual migraine strategy

General

rategies 1 through 3¢
2. Short term prophylaxis with one of: frovatriptan, zolmitriptan, naratriptan, or naproxen
(frovatriptan recommended)
3. Short term prophylaxis with percutancous estrogen

4. Continuous oral contraceptives (observe contraindications)

mefenamic acid

5. Less proven options for short term prophylaxis:

Avoid medication

aine during pregnancy

where possible

1. acetaminophen + metoclopramide

strategy 2. acetaminophen with codeine + metoclopramide

3. ibuprofen (avoid 1* trimester and at /after 32" week gestation) + metoclopramide
4. sumatriptan (if benefits outweigh risks — limited data but relatively safe) + metoclopramide

Avoid medication

Migraine during lactation

where possible

1. acetaminophen + metoclopramide

strategy 2. ibuprofen + metoclopramide

3. sumatriptan = metoclopramide
4. morphine (exceptional circumstances only - avoid high dose
infant is premature, and use caution if infant under 1 month of age)

. maternal sedation, avoid when
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Migraine prevention : When?

> 3 / month

Significant decreased daily activity

Acute Txs : ineffective, contralx, or overused
Adverse effect of acute medications

Patient preference

Special circumstances: elderly, pediatric and
pregnant pts

General rules for prevention

Slowly titrate
Adequate durations (2-3 months)
Consider
drug interactions/contraindications
comorbid conditions (epilepsy, HTN)
combinations for refractory pts
Headache diary
Taper when headaches are controlled

ion of migraine preventive th ilable in the United States)

; MRM = related migr s
selective serotonin reuptake inhibitor; TCA = tricyclic antidepressant.
is rey
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Acute
treatment

1. Triptans
2. Ergots
3. NSAIDs
4. Combination analgesics
5. Barbiturates (butalbital...)
6. Opiates
Rescue tx ; corticosteroids

1. Oral triptan and NSAID
2. Oral Triptan
3. Aspirin or paracetamol
+
Metclopramide or
prochlorperazine
Non-oral NSAID or triptan

iptans & Ergots
. Opioids & tramadol
+

Anti-emetics

Alternatives

Modifications

Dietary

A

c

*Level B ;amitriptyline,
, Naproxen...
, Candersartan..

Strong Recommend ;

Weak Recommend ;

Regular sleep, meals and exercise
Avoid high carbohydrates
Adequate hydration
Caffeine restriction

Physical therapy
Isometric neck exercise

Other issue

MRM : Frovatriptan,
Naratriptan,
Zolmitriptan

: fluoxetine,
gabapentine,
Protriptyline,

Nimodipine,
Verapamil

1. Menstrual-related
: frovatriptan or
Zolmitriptan
2. During pregnancy
: paracetamol for Acute

During pregnancy
& lactation;
Magnesium,
beta-blocker
(propranolol or
Metoprolol)
- amitriptyline

Magnesium, Coenzyme Q10, Rivoflavin
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Vestibular migraine

Treatment of the individual attack
Antivertinous and antiemetics, antihistaminics
Prophylactic treatment
Propranolol, metoprolol
Topiramate, valproate, lamotrigine
Verapamil, flunarizine
Amitriptyline, SSRI

Migraine

Meniere’s ds BPPV

Tension-type headache

’h
Pressing/tightening 4

(non-pulsating) quality
No prodrome or aura.
Mild to moderate intensity

Mostly bilateral(10-20%:
unilateral)

No aggravation by routine
physical activity

Acute Treatment (Episodic TTH)

First line: OTC analgesics (NSAIDs)

Second line: Aspirin, NSAIDs (Ibuprofen,
Ketoprofen, Naproxen), caffeine-containing

High risk of rebound headaches

Limit acute treatment to 2-3 days per week
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Preventive Treatment (Chronic TTH)

Non-Pharmacologic Pharmacologic
Proper sleep hygiene TCAs (best efficacy)
Stress management Amitriptyline...
Acupuncture SNRI & SSRIs (better
EMG-Biofeedback tolerated)

’ Mirtazapine, Extended-
Physical therapy release venlafaxine

What type of doctor should
you see”?

Family physician, Ask for a specific headache
internal medicine appointment and get a
specialist specific diagnosis

Headaches frequent and
May need referral difficult to manage or if there
from primary care are other medical conditions

to manage simultaneously

Headaches are Headaches not responsive

severe and to _roytine care; other '_

disabling; may existing medical conditions

need referral making treatment plan
complex
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